
 
 

 
 
 

MUNICIPALITY OF LAKESHORE DRINKING 
WATER SYSTEM 

Stoney Point 
 

2025 Summary Report 
 

January 1st to December 31st, 2025 
 

 
 

 
 
 
 
 
 
 

Report Prepared by: David Lauzon 
Compliance Coordinator 
Municipality of Lakeshore 

 
and 

 
Jason Barlow 

Manager – Water  
Municipality of Lakeshore 



2025 - Municipality of Lakeshore Drinking Water System – Stoney Point, 
Summary Report 

 
Page 2 of 13 

Executive Summary 

The Ontario Ministry of Environment Conservation and Parks (MECP) regulates and 

enforces the production and delivery of safe potable water to consumers under the 

Safe Drinking Water Act, (SDWA) 2002 and associated regulations. Most notably is the 
[...]
This drinking water works permit includes the following: 

Schedule Description 

Schedule A 
Schedule B 

Drinking Water System De
General 

scription 

Schedule C 

Schedule D 

All documents issued as 
authorize alterations to the 
Process Flow Diagrams 

Schedule C to this drinking water works permit which 
drinking water system 

Upon the effective date of this drinking water works permit # 031-201, all previously issued versions of 
permit # 031-201 are revoked and replaced by this permit. 

DATED at TORONTO this 21st day of May, 2021 

Signature 

Aziz Ahmed, P.Eng. 
Director 
Part V, Safe Drinking Water Act, 2002 

13082019 Treatment&Distribution AF7, EA7, DWWP5, MDWL4, JF 
Page 1 of 29 



     
   

 

              

            
             

           
            

            
            

             
              

      

    

 

 

   

    
  

      

        

              
  

      

       
 

        
    

Schedule A: Drinking Water System Description 

System Owner The Corporation of the Municipality of Lakeshore 
Permit Number 031-201 
Drinking Water System Name Municipality of Lakeshore Drinking Water System 
Permit Effective Date May 21, 2021 

1.0 System Description 

1.1 The following is a summary description of the works comprising the above drinking water 
system: 

Overview 

The Municipality of Lakeshore Drinking Water System consists of the John George 
and Stoney Point Water Treatment Plants and a distribution system that includes the 
Lakeshore Elevated Storage Tank, the Maidstone Elevated Storage Tank, County Road 
No. 35 (Haycroft) and Comber Reservoirs and Pumping Stations. The Municipality of 
Lakeshore water distribution system also includes sectors that are supplied with drinking 
water from neighbouring drinking water systems: Tecumseh Water Service Area (from 
Windsor via Tecumseh) and Union Water Service Area (from the Union Water Supply 
System). Each of the four drinking water systems in Lakeshore is physically connected to 
at least one of the other systems. 

John George Water Treatment Plant 

Intake Facilities 

Item Qty Description Nominal 
Size/Rating 

Source Lake St. Clair 

Pipe 1 High Density Polyethylene 1,200 mm dia. 
1,050 m length 

Crib 1 Concrete, steel and HDPE increaser 4.1 m dia. 

Carrier Pipe 1 zebra mussel control, frazil ice control 400 mm dia. 

Intake Well 1 Intake well adjacent to low lift pumping station 2.4 m x 3.4 m x 
7 m depth 

13082019 Treatment&Distribution AF7, EA7, DWWP5, MDWL4, JF 
Page 2 of 29 



   

     
   

   

 

                  
          

            
         
              

     

   
   

  
  

    

           
 

    
 

            
   

 
  

  
 

         
          

 

     
 

 
  

 

       
         

     

   
    

   

  
  

         
 

   
    

  

  

 

          
      

          
        

         
 

    
   

               
            

          
       

   

  
  

   

031-201 Schedule A May 21, 2021 

Low Lift Pumping Station 

Item Qty Description Nominal 
Size/Rating 

Low Lift Wells 1 A 5.6 m long by 1.6 m wide by 3.8 m SWD low lift raw 
water well with two separate screening wells each 4.9 m 
long by 1.6 m wide by 3.8 m SWD supply screened raw 
water to two separate low lift pump suction compartments 
each 2.9 m long by 2.1 m wide by 3.8 m SWD with bottom 
sloping to a dedicated sump 

17 m3 raw 
water well, 14.9 
m3 per 
screening well, 
16 m3 per pump 
compartment 

Raw Water 
Screens 

2 Raw water screens (one automatic duty and one manual 
bypass) 

0 – 36.4 ML/d 
per screen 

Low Lift Pumps 4 Vertical turbine pumps (three duty, one standby) 151.6 L/s at 
15.9 m TDH 
each 

Chlorine 
Solution Booster 
Pumps (zebra 
mussel control) 

2 Horizontal centrifugal end suction pumps (one duty and one 
standby) to supply chlorine solution to the raw water intake 
crib 

1 L/s at 23.9 m 
TDH each 

Aeration 
Blowers (frazil 
ice control) 

2 Low pressure, positive displacement blowers to supply 
coarse air bubbles to ring diffusers surrounding the intake 
crib for frazil ice control; 

1.7 m3/min at 
96 kPa (min), or 
200 kPa (max) 
each 

Air Compressor 
(frazil ice 
control) 

1 A high pressure, compressor used for priming frazil ice 
control system. 

0.2 m3/min at 
83 kPa (min), or 
690 kPa (max) 

Water Treatment Systems 

Item Qty Description Nominal 
Size/Rating 

Coagulant Mixer 1 A 600 mm diameter mechanical inline flash mixer to 
provide mixing of raw water and coagulant 

Clarifiers 4 10.67 m diameter by 5.5 m SWD upflow solids contact 
clarifiers with inclined tube settlers, rotating sludge rake 
drive mechanism each discharging sludge blow down to a 
collection sump 

626 m3 per unit, 
4.4 m/h rise rate 

Filters 4 8 m long x 4 m wide x 6.8 m SWD gravity flow dual media 
open bed filters containing 3 m of GAC as top layer and 
300 mm of silica sand as bottom layer with underdrain 
system, air scouring capability, including all associated 
piping, valves and controls 

12.0 m/h 
filtration rate 
with 15 minutes 
EBCT 

13082019 Treatment&Distribution AF7, EA7, DWWP5, MDWL4, JF 
Page 3 of 29 



   

     
   

  

 

 
  

             
      

  

 
 

            
          

 

    
 

         
      

     
   

  

             
  

   
  

  

 

  
 

         
          

   
 

   

 

                  
         

            
 

   
  

   
 

                
  

  
 

           

031-201 Schedule A May 21, 2021 

Filter Backwash System 

Item Qty Description Nominal 
Size/Rating 

Backwash 
Supply Tank 

1 A 23.6 m long by 8.0 m wide by 2.4 m SWD concrete 
tank situated below the deep bed filters 

400 m3 capacity 

Residuals 
Holding Tank 

1 A two-cell concrete tank each 15.1 m long by 10.7 m wide 
by 3.0 m SWD with submersible mixer for filter backwash 
storage 

500 m3 per tank 
(approx.), 

Backwash Pumps 2 Horizontal end suction centrifugal pumps (one lead and 
one lag to supply backwash flow 

200 L/s at 15 m 
TDH each, 45 
m/h backwash 
rate 

Air Scour Blowers 2 Centrifugal blowers (one duty and one standby) 1920 m3/h at 75 
kPa discharge 
pressure, 60 m/h 
air scour rate 

On-Site Water Storage 

Item Qty Description Nominal 
Size/Rating 

Treated Water 
Storage 
Reservoir 

1 Two-cell in-ground treated water reservoir. Each cell is 
51.8 m long by 21.1 m wide by 5.2 m SWD. 

4,950 m3 per 
cell (approx.) 

High Lift Pumping Station 

Item Qty Description Nominal 
Size/Rating 

High Lift Well 1 A 8.1 m long by 1.7 m wide by 6.3 m SWD high lift treated 
water well with four separate high lift pump suction 
compartments each 2.8 m long by 1.8 m wide by 6.3 m 
SWD 

90.9 m3 treated 
water well, 
33.3 m3 per 
pump 
compartment 

High Lift Pumps 3 Vertical turbine pumps (two duty and one standby) 211 L/s at 41.5 
m TDH each 

Treated Water 
Sampling Pumps 

3 Pumps (two duty and one standby to sample treated water Varied ratings 

13082019 Treatment&Distribution AF7, EA7, DWWP5, MDWL4, JF 
Page 4 of 29 



   

     
   

  

 

  
 

            

            

 
 

  

          
         

 

 

             

        

           

          
     

 

 

          
        

   
  

  
  

 

          
         

      
        

 

    
  

 
    

 
 

    
 

031-201 Schedule A May 21, 2021 

Chemical Feed Facilities 

Item Qty Description Nominal 
Size/Rating 

Coagulant Bulk 
Storage Tanks 

2 3.05 m diameter by 3.55 m high vertical tanks 21,000 L per 
tank 

Coagulant Feed 
Pumps 

2 Metering pumps (one duty and one standby), 0 – 408 L/h 

Powder 
Activated 
Carbon (PAC) 
System 

1 A PAC hopper, variable speed feed auger paced to flow, 
two (2) booster pumps, PAC/water mixing eductor and an 
air compressor 

2.1 m3 

PAC Booster 
Pumps 

2 Two (2) booster pumps (one duty and one standby) 0 – 182 L/h 

Liquid Polymer 
Container 

2 Containers provide feed for the Polymer system 

Polymer Feed 
Pumps 

2 Metering pumps (one duty and one standby) 0 – 9.5 L/h 

Polymer Mixing 
Chamber 

1 A mixing chamber complete with integral mechanical mixer 
and associated controls for polymer dilution 

Disinfection Facilities 

Item Qty Description Nominal 
Size/Rating 

UV Reactors 2 Primary Disinfection - 600 mm diameter stainless steel UV 
reactors (one duty and one standby) in parallel 
configuration 

0 – 36.4 
ML/day per 
reactor 

Chlorine Gas 
Feed Equipment 
and Accessories 

2 Chlorine gas feed systems each consisting of up to eight 
(8) 150-lb chlorine gas cylinders connected to a common 
distribution manifold complete with automatic switchover, 
weigh scale, associated gas feed piping, control valves, 
and appurtenances 

0 – 140.3 kg/d 
zebra mussel 
control, 
0 – 175.0 kg/d 
post 
chlorination, 
0 – 127.6 kg/d 
trim 
chlorination 

13082019 Treatment&Distribution AF7, EA7, DWWP5, MDWL4, JF 
Page 5 of 29 



   

     
   

  

 

 
 

       
 

   
  

  
 

  
 

               
   

   
 

             
      

    
   

   
   

  

          
 

        
     

   

            
   
   

031-201 Schedule A May 21, 2021 

Residue Management System 

Item Qty Description Nominal 
Size/Rating 

Residuals 
Transfer Pumps 

2 Centrifugal pumps 17 L/s at 8.7 m 
TDH each 

DAF Tanks with 
initial rapid 
mixing, two 
stage 
flocculation and 
final clarification 

2 5.2 m long by 3.7 m wide by 3.0 m high aluminum tanks 1.4 ML/day 
flow per train, 
5.7 m/h surface 
loading rate 

Air Saturation 
Tanks 

2 600 mm diameter by 2.2 m long pressurized steel tanks for 
supplying recycled process air to DAF system 

650 L per tank, 
65 m/h surface 
loading rate at 
550 kPa working 
pressure per 
tank 

Recycle Pumps 2 Horizontal end suction centrifugal pumps 5 L/s at 63 m 
TDH each 

Air Receivers 2 Pressurized steel tanks for storing and supplying 
compressed air to air saturation tank 

6 L per tank 

Air Compressors 2 Air compressors for supplying compressed air to air 
receivers 

58.4 L/min at 
414 kPa min, 
620 kPa max 
each 

13082019 Treatment&Distribution AF7, EA7, DWWP5, MDWL4, JF 
Page 6 of 29 



   

     
   

 

 

       
      
        
       
         
   
     
      
    

         
      
       
      
       
        

      

        
        

 

       
         
 

     
       

   
  

   
  
     

       

    
  
  

       

   
       

031-201 Schedule A May 21, 2021 

Instrumentation Systems 

Item Qty Description Nominal 
Size/Rating 

Flow Meters 17  4 x 350 mm diameter clarifier influent 
 4 x 300 mm diameter filter effluent 
 1 x 450 mm diameter filter backwash water supply 
 2 x 600 mm diameter UV reactor influent 
 1 x 500 mm diameter high lift pump discharge header 
 1 combined clarifier blowdown 
 1 PAC booster pump water flow 
 1 zebra mussel chlorination booster pump flow 
 2 DAF influent flow 

Ultrasonic Level 16  Raw water level low lift wet well (2) 
Transmitters  Water level in each filter cell (4) 

 Water level in the backwash supply tank (1) 
 Water level in both reservoir cells (2) 
 Water level in high lift wet well (3) 
 Water level in each residual holding tank (2) 
 Coagulant level in coagulant storage tanks (2) 

Pressure 
Transmitters 

5  High lift pump discharge header to distribution system 
 Differential pressure transmitter for head loss on each 

filter (4) 

Chlorine Residual 8  Raw water total residual chlorine (1) 
Analyzers  Filtered water free residual chlorine (2) and total residual 

chlorine (2) 
 Reservoir inlet free residual chlorine (1) 
 Treated water free and total residual chlorine (2) 

Turbidity 13  Raw water (1) 
Analyzers  Clarifier effluent (4) 

 Filter inlet channel (1) 
 Filter effluent (4) 
 DAF system influent and effluent (2) 
 Treated water at entry to distribution system (1) 

pH Analyzers 5  Raw water (1) 
 Reservoir inlet (1) 
 Reservoir cells (2) 
 Treated water at entry to distribution system (1) 

Temperature 
Transmitters 

2  Raw water (1) 
 Treated water at entry to distribution system (1) 

13082019 Treatment&Distribution AF7, EA7, DWWP5, MDWL4, JF 
Page 7 of 29 



   

     
   

 

 

       
 

 

        

        
       

 

    

  
 

         
          

 

  
 

          
          

      

          
         

 
       
        

     
       

    

031-201 Schedule A May 21, 2021 

Standby Power 

Item Qty Description Nominal 
Size/Rating 

Diesel 
Generator 

1 Emergency diesel generator with automatic transfer 
switch, 

900 kW 

Diesel Storage 
Tank 

1 Double walled vacuum pressure tank 4,800 L 

UPS 14 Uninterruptible Power Supply for the water treatment plant 
SCADA System, OIT’s (4) and PLC’s (10) 

Miscellaneous 

Item Qty Description Nominal 
Size/Rating 

Laboratory 1 Laboratory equipped with testing/analytical equipment 

Raw Water 
Transmission 
Piping 

1 A 600 mm diameter transmission main to convey raw 
water from the low lift pumping station to the water 
treatment building 

Treated Water 
Supply Piping 

1 A 750 mm diameter water main to convey treated water 
from the water treatment building to a flow diversion valve 
chamber prior to entering each reservoir cell 

Overflow Piping 5  A 600 mm diameter pipe from each reservoir cell 
 A 600 mm diameter pipe from the backwash supply 

tank 
 A 300 mm diameter filter-to-waste effluent pipe 
 A 600 mm diameter overflow pipe from the 

residuals holding tank combined with 
 A 600 mm diameter filter inlet channel pipe 

Other  SCADA and control systems 

13082019 Treatment&Distribution AF7, EA7, DWWP5, MDWL4, JF 
Page 8 of 29 



   

     
   

 

 

 

 

      

    

     

 

 

 

   

 

            
     
   

    
   

     

    

 

 

  

   
  

      

          
 

  

031-201 Schedule A May 21, 2021 

Combustion Equipment 

Item Qty Description Nominal 
Size/Rating 

Boiler 

HVAC Unit 

Water Heater 

1 

1 

3 

Natural gas fired hot water boiler for 

Natural gas fired HVAC unit 

Natural gas fired hot water heater 

1.27 GJ/hr 

253 MJ/hr 

103 MJ/hr 

Emergency Chlorine Gas Scrubber 

Item Qty Description Nominal 
Size/Rating 

Chlorine Gas 
Scrubber 

1 A dry chlorine gas tub scrubber Capacity to treat the 
contents of a 68 kg 
chlorine gas cylinder 
to a chlorine gas 
concentration of less 
than 5 ppb in the 
exhaust 

Stoney Point Water Treatment Plant 

Intake Facilities 

Item Qty Description Nominal 
Size/Rating 

Source Lake St. Clair 

Pipe 1 Corrugated steel 600 mm dia 
1,219 m length 

Crib 1 Concrete, wood and steel increaser 1.67 m dia. 

Chlorine Pipe 1 Laid inside intake pipe for conveying chlorine for Zebra 
mussel control 

50 mm dia. 

13082019 Treatment&Distribution AF7, EA7, DWWP5, MDWL4, JF 
Page 9 of 29 



   

     
   

   

 

               
 

               

  
 

  

  

 

           
      

     

 

  

 

 
 

               
 

 

             

  
 

 

031-201 Schedule A May 21, 2021 

Low Lift Pumping Station 

Item Qty Description Nominal 
Size/Rating 

Low Lift Well 3.7 m long x 3.7 m wide x 5.8 m SWD 79 m3 raw 
water well 

Low Lift Pumps 2 Vertical turbine pumps (one duty and one standby) 56.8 L/s at 9.1 m 
TDH 

Raw Water 
Sampling Pump 

1 Centrifugal pump 

Solids Contact Clarifier 

Item Qty Description Nominal 
Size/Rating 

Clarifier 1 9.1 m diameter x 3.8 m SWD upflow solids contact clarifier 
to provide flocculation and sedimentation, including 
sludge withdrawal systems and bypass piping 

4,546 m3/day 

Intermediate Wet Well 

Item Qty Description Nominal 
Size/Rating 

Intermediate 
Wet Well 

6.0 m long x 9.4 m wide x 3.7 m SWD intermediate wet 
well 

210 m3 

intermediate 
wet well 

Pumps 3 Vertical turbine pumps (two duty and one standby) 26.5 L/s at 7.6 m 
TDH 

Intermediate Well 
Sampling Pump 

1 Centrifugal pump 

13082019 Treatment&Distribution AF7, EA7, DWWP5, MDWL4, JF 
Page 10 of 29 



   

     
   

 

 

          
          
           

       
         

    

 

        
 

     
 

  

 

  
 

   

  
 

  

   

 

              